
 
 

Delft University of Technology

Monitoring and operation of ozonation -BAC filtration

Ross, Petra

DOI
10.4233/uuid:886b99da-bd19-4a1a-b8b7-dcfe39cb863f
Publication date
2019
Document Version
Final published version
Citation (APA)
Ross, P. (2019). Monitoring and operation of ozonation -BAC filtration. [Dissertation (TU Delft), Delft
University of Technology]. https://doi.org/10.4233/uuid:886b99da-bd19-4a1a-b8b7-dcfe39cb863f

Important note
To cite this publication, please use the final published version (if applicable).
Please check the document version above.

Copyright
Other than for strictly personal use, it is not permitted to download, forward or distribute the text or part of it, without the consent
[...]
Wiersema, Y. (2018). Efficiency and efficacy 

of ozonation for disinfection at the 

Weesperkarspel drinking water treatment 

plant, Utrecht University, Utrecht.

Zyngier, D., Araûjo, O.Q., Coelho, M.A. and Lima, 

E.L. (2001). Robust soft sensors for SBR 

monitoring, pp. 101-105.





CHAPTER 4 

This chapter is based on: Ross. P.S., van der Helm, A.W.C., van den Broeke, J. and Rietveld, L.C. 

(2016). On-line monitoring of ozonation through estimation of Ct value, bromate and AOC 

formation with UV/Vis spectrometry. Analytical Methods 8, 3148-3155.

On-line monitoring of ozonation through 
estimation of Ct value, bromate and AOC 

formation with UV/Vis spectrometry



ABSTRACT

The application of ozone in water treatment serves many purposes, such as disinfection and 

degradation of organic micropollutants. To optimise the applied ozone dosage by on-line 

control, real-time information on the actual Ct value, the bromate and assimilable organic 

carbon concentration (AOC) is necessary. With UV/Vis spectroscopy, algorithms have been 

developed for the on-line estimation of the Ct value and the formation of bromate and AOC 

during ozonation. It was shown that these algorithms allow for the calculation of the optimal 

ozone dosage and provide a reliable indication of the amount of bromate and AOC formed 

during ozonation.

Keywords: AOC, biological stability, Ct, differential UV/Vis spectrometry, disinfection, 

drinking water, ozonation.



77

On-line monitoring of ozonation 04

INTRODUCTION

The use of ozonation in water treatment serves several purposes, such as degradation of 

organic micropollutants, oxidation of taste, odour and colour producing compounds and the 

oxidation of organic matter. The primary use of ozonation in drinking water treatment plants, 

however, remains disinfection (von Gunten 2003a). Ozone has proven to be able to inactivate 

pathogenic microorganisms that have a high resistance to chlorination and chloramination 

such as protozoa. However, at the same time, undesired disinfection by-products are formed, 

in particular bromate, which is potentially carcinogenic to humans. Unlike other organic by-

products formed during ozonation, bromate is not biodegradable in the biological filters typically 

used after ozonation (von Gunten 2003b).

Van der Helm et al. (2009) showed that direct control of ozonation based on water quality 

objectives (e.g. pathogen inactivation) resulted in a large reduction of uncertainty and variation 

of the process performance, also resulting in less by-product formation and in an improved 

drinking water quality. A commonly used method to estimate the disinfection of ozonation is by 

calculating the exposure of pathogens to ozone, which is expressed as the Ct value (WHO 2008). 

The Ct value is the product of the residual concentration of the disinfectant (C) and contact time 

(t). Depending on the type of pathogen (e.g., Giardia) to be inactivated, the necessary log removal 

and the water temperature, different Ct values are required (USEPA 1989). In order to be able 

to calculate the Ct value, the ozone concentration in water should be determined together 

with the hydraulic residence time. Several on-line sensors are available for the determination 

of ozone in water, for example amperometric ozone electrodes. In addition, the determination by 

means of UV/Vis spectrometry was also proven to be effective (van den Broeke et al. 2008). In a 

full-scale plant, however, the number of sampling points where the ozone concentration in water 

can be determined is usually limited, making it impractical to calculate Ct based on the dissolved 

ozone concentration. Therefore, several researchers have tried to identify indicator parameters 

able to estimate the disinfection, such as determination of the bromate concentration, which was 

proven to be linearly related to the Ct value (Jarvis et al. 2007, Legube et al. 2004, von Gunten 

et al. 2001). Although the linear relationship between the Ct value and bromate concentration 

has been shown to give a good indication of the Ct value, on-line measurement of bromate is 

currently not practical. An on-line measurement of Ct value to estimate the disinfection would 

make it possible to come to a direct control of the ozone dosage, minimizing the disinfection 

by-product formation.

Ozone is an unstable oxidant in water. In general when ozone is added to natural water, it 

decomposes in two phases: the initial phase and the second phase (von Gunten 2003a). 

The ozone decomposition in the initial phase is fast (duration in the seconds range, values 

of 20 – 60 seconds have been reported) and is mainly due to compounds that react very 



78

Chapter 4

rapidly with ozone such as natural organic matter (NOM) (Buffle et al. 2006, Westerhoff 

et al. 1999). During the second phase of ozone decomposition (minutes range), ozone 

decreases with first order kinetics and disinfection of more resistant microorganisms such 

as Cryptosporidium, Giardia and Bacillus spores takes place (van der Helm et al. 2008, von 

Gunten 2003a). The amount of NOM in the water interferes with the amount of ozone left 

for disinfection.

NOM in surface water bodies originates from run off, vegetative debris and humic 

substances. Furthermore, NOM can originate from in situ sources such as algae, in which 

case both extracellular and intracellular algal organic matter can contribute (Amy 2008). 

When NOM reacts with ozone, the high molecular weight compounds are broken down 

into smaller fractions, resulting in an increase in carbon available for uptake by bacteria. 

This can negatively influence the biological stability of the water, an important criterion 

in distribution systems where no residual disinfectant is used (van der Kooij et al. 1999). 

It is therefore a delicate balance between achieving sufficient disinfection while trying to 

minimize the by-product formation.

To be able to quantify the amount of NOM present in water, originally, the total organic carbon 

(TOC) concentration was measured (van Hall et al. 1963). When the sample is filtrated through 

a 0.45 μm filter, solids are removed and the dissolved organic carbon (DOC) concentration can 

be determined. The traditional TOC/DOC analysis consists in oxidation of the organic matter, 

either by high temperature combustion or oxidation with a chemical oxidizer (Foundation and 

PROAQUA 2002). Although automated versions of these methods have been developed for use 

under process conditions, these analysers are complicated instruments which require intensive 

maintenance. Because they lack the robustness required for application in process control 

(USEPA 2009) surrogate methods that are simple, rapid and allow monitoring of the operation 

and performance of a treatment plant in real-time have been studied (Dobbs et al. 1972, Edzwald 

et al. 1985). Many of these surrogate methods are based on the characteristic of NOM to absorb 

light across a broad range of wavelengths. The absorption spectra, however, are featureless, 

the absence of distinct peaks being due to the broad and overlapping absorption bands of a 

multitude of organic compounds that constitute NOM (Liu et al. 2010). This is reflected by the 

numerous correlations found between the NOM in water and the UV absorbance at different 

wavelengths, varying between 250 – 350 nm (Chin et al. 1994, Dobbs et al. 1972, Edzwald et al. 

1985, Maes 1982). Of the many wavelengths that were identified as an on-line characterization 

of the organic content of the water, especially UV
254

 has been widely adopted. However, 

collection and interpretation of absorbance data at only UV
254

 fails to take advantage of the 

substantial information that might be embedded in other wavelengths of the UV/Vis spectral 

data (Korshin et al. 1997).



79

On-line monitoring of ozonation 04

Besides the direct use of UV/Vis spectra, the decrease of UV absorbance during a treatment 

step (differential UV spectroscopy, ∆UV) was also applied to make sure the relations found, were 

independent of initial raw water quality parameters such as DOC concentration, pH and NOM 

properties (Gerrity et al. 2012, Roccaro and Vagliasindi 2009).

The oxidation of NOM promotes the presence of assimilable organic carbon concentration in 

water (van der Kooij et al. 1989). AOC is often used as an indicator parameter with respect to 

regrowth in (non-chlorinated) distribution systems (van der Kooij 1992). Water without residual 

chlorine is considered biologically stable if the AOC concentration is below 10 μg Acetate-C/L, 

whereas water with residual chlorine is defined biologically stable for AOC concentrations 

below 50 μg Acetate-C/L (Escobar et al. 2001, van der Kooij 1992).

Determination of the AOC concentration by the laboratory is a labour intensive procedure, 

and requires, depending on the method applied, at least 2 days up to 30 days (Hammes and 

Egli 2005, van der Kooij 1992, Werner and Hambsch 1986). A surrogate parameter would be 

needed if AOC is to be used for on-line assessment and control of biological stability during 

ozonation. Van der Kooij et al. (1989) found a linear relationship between the increase in AOC 

and the decrease in UV
254

 absorbance of water after ozonation. Van den Broeke et al. (2008) 

described a correlation between the change in AOC concentration and the change in UV/Vis 

spectrum during ozonation, pellet softening and biological granular activated carbon (BAC) 

filtration. This algorithm was developed based on a highly inhomogeneous dataset, which 

described AOC formation during ozonation, AOC biodegradation during pellet softening as 

well as biodegradation and adsorption during BAC filtration. The algorithm showed a good 

correlation for the AOC formation during ozonation, however this only contained a limited 

amount of data points determined for only low water temperatures.

In this Chapter the development of algorithms for the on-line determination of the Ct value 

and the bromate and AOC formation using differential UV/Vis spectrometry is described. The 

dataset used to develop the algorithm contained a wide variety in applied ozone concentrations 

and seasonal changes. Real-time information on the actual Ct value helps to optimise the applied 

ozone dosage, ensuring sufficient disinfection, against minimal ozone dosages, limiting the 

formation of disinfection by-products. Real-time information about the amount of AOC that 

is formed during ozonation helps in optimising subsequent treatment steps that are affected 

by the AOC concentration, such as BAC filtration. The maximum bromate concentration is 

regulated by law since it is a possible carcinogen. Therefore, bromate formation might limit the 

allowable ozone dosage, since almost no bromate is removed in subsequent treatment steps.



80

Chapter 4

MATERIALS AND METHODS

Origin of samples

Water samples were collected from an ozonation pilot plant at the production location 

Weesperkarspel of Waternet, the water cycle company of Amsterdam and surrounding 

areas. Weesperkarspel raw water originates from seepage water from the Bethune polder, 

a peat-rich area that gives the water a high NOM concentration. This water is pre-treated 

by coagulation and sedimentation, followed by approximately 100 days retention in a 

reservoir. Subsequently, the water is filtered over rapid sand filters and transported to the 

Weesperkarspel treatment plant, which is composed of ozonation, pellet softening, BGAC 

filtration and slow sand filtration.

The pilot plant is a physical model of the full-scale plant located at Weesperkarspel. The flow 

through the pilot plant ranged from 4 to 15 m3/h.  The ozone bubble columns were operated in 

counter-current mode and ozone was dosed in 2 subsequent bubble columns (diameter 0.388 

m); the concentration was equally divided over both columns. The height of the columns was 4.2 

and 3.6 m, respectively. After the bubble columns the water flowed through 4 contact chambers 

(diameter 1 m, and height 2.6 m) to ensure enough retention time was achieved and ensuring no 

residual ozone is present at the outlet of the contact chambers. The hydraulic retention times 

varied between 25 – 111 minutes (depending on the applied flow). The DOC concentration 

varied between 5.7 – 6.5 mg-C/L and the applied ozone dosages between 1.5 – 4.0 mg O
3
/L.  

The applied ozone dosages per amount DOC varied from 0.23 to 0.68 (mg-O
3
/L)/(mg-C/L), 

depending on the conducted experiment. The off-gas was very low compared to the applied 

ozone dose (about 0,4 %, except for the high ozone dosages of 4 mg/L an off-gas concentration 

of around 5.5% was measured). In the paper the results are related to Ct value and not to ozone 

dose, therefore the transferred dosage is less important in this case and the applied dosage 

is given. Four series of experiments (total of 30 different settings) were performed over a 4 

year period, covering the seasonal variability in raw water NOM composition and temperature 

(between 2-22 °C). The water quality parameters of the water, the ozone dosages and the 

temperature are presented in Table 4-1.

The ozone dosage is determined by the ozone in gas flow, ozone in gas concentration and the 

water flow (eq. 4-1):

  

 

3 3
3,

O Og g
dosage

w

c Q
O

Q

×
=



81

On-line monitoring of ozonation 04

where O3, dosage is the ozone dosage (mg-O
3
/L), cg,O3 is the ozone in gas concentration (g-O

3
/Nm3), Qg,O3 

is the ozone in gas flow (Nm3/h) and Qw is the water flow (m3/h). Nm3 is used as a measure for the gas 

volume under standard conditions (gas pressure of 101325 Pa and a gas temperature of 273.15 K).

Analysis

Grab samples were collected from sampling points at the influent and effluent of the ozonation 

reactor. The grab samples were analysed by a laboratory for AOC (duplicate measurement) by 

applying the simultaneous incubation of strains P17 and NOX31, with a reporting limit of 1 µg-C/L 

and allowed standard deviation (SD) of 50%. DOC was measured according to the standard methods 

procedure, with a reporting limit of 0.1 mg-C/L, using a Shimadzu TOC5000a.  UV
254

, expressed as 

the absorbance per meter of cell length, and bromate was determined using standard procedures 

described in Standard Methods (Eaton et al. 2005). Ozone concentration in water was determined 

using the indigo method described by Bader and Hoigne (1982). On-line UV/Vis absorption 

measurements were performed using two spectrometers of the type spectro::lyserTM, from s::can 

Messtechnik GmbH, which were equipped with a 35 mm measuring cell. These instruments measure 

absorbance of ultraviolet and visible light from 200 to 750 nm, with a resolution of 2.5 nm, resulting in 

a total of 221 wavelengths measured between 200 – 750 nm (Rieger et al. 2004). One spectrometer 

was located at the influent of the ozonation reactor and one spectrometer was located at the 

effluent of the contact chambers, with residence times long enough to ensure no residual ozone 

was left at this point. Before the start of the experiment both sensors were checked against any 

off-set, by simultaneous measurement of the same sample point. Any deviations were subsequently 

considered when calculating ΔUV. Interference with ozone bubbles was counteracted by positioning 

the sampling cells upwards, such that the excessive gas could escape through the top of the sampling 

cell. If there was still a lot of dissolved gas present, this was seen as turbidity and the spectral turbidity 

compensation was able to correct the spectrum for this scatter. The spectrometers were cleaned 

periodically once every 3 months as a precaution, however, no fouling was detected during cleaning.

Ct value determination

When determining the Ct value for a full scale installation, normally a conservative approach is 